OFFSET SATELLITE ANTENNA OD 160/ OD 180

Ek . . |

EKSELANS BY ITS

| 7
14
22] |

25]
75

79
Y5 (2 pcs.)

s}

20
20 (Zpcs.) o3
27 26 (2pcs.)

Ne Description Ne Description
1 | Base 15 | 2 x Bolt M10x50

2 | Elevation Rod 16 | 1 x Bolt M 16x80

3 | Ring 17 | 6 x Bolt M6x12

4 | LNB Holder part R 18 | 13 x Nut M6

5 | LNB Holder part L 19 | 2 x Nut M10

6 | AL Dish 1600 x 1446 20 | 5 x Nut M16

7 | LNB Arm ( AL Tube 30x20x1,5) 21 | 13 x Washer @6

8 | LNB support tube R (AL Tube 10x1) 22 | 2 x Washer @10

9 | LNB support tube L ( AL Tube 10x1) 23 | 1 x Washer @16

10 | 2 x Bolt M6x12 24 | 11 x Washer @6

11 | 1 x Bolt M6x35 25 | 6 x Washer @10

12 | 2 x Bolt M6x50 26 | 2 x Washer @16

13 | 2 x Bolt M6x70 27 | 2 x Lockwasher @16
14 | 2 x Bolt M10x16




